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Introduction



DMD

 Is an X-linked, recessive disorder with onset before age 

five years.

 Is the most common and severe form of childhood 

muscular dystrophy.

 A absence or marked deficiency of dystrophin, the 

protein membrane that is part of the dystrophin-

glycoprotein complex.

 Patients develop neck flexor, anterior abdominal, hip 

and shoulder girdle muscle weakness in early 

childhood.

 Loss of ambulation between ages 7 and 12 years.



Clinical Picture



Treatment?

 Physiotherapy

 Medication?

Corticosteroides ?



Role of 

Corticosteroides



In the past



American Academy of 

Neurology, 2005



How They work?

Seth Perlman, 2



How we use



Other way



Evidence for Prednision

 Seven class I studies have demonstrated that 

prednisone is beneficial in DMD.

 0.75 mg/kg/d is optimal as an initial dosage for boys 

between 5 to 15 years of age. 

 Outcomes measured include muscle strength, 24-hour 

urinary excretion of creatinine, muscle function, and 

pulmonary function.  



Evidence for Prednision

 Prednisone has been demonstrated to have a beneficial effect 
on muscle strength and function in boys with DMD and should 
be offered (at a dose of 0.75 mg/kg/d) as treatment. (Level 
A) Maintaining a dosage of 0.75 mg/kg/d is optimal; but, if 
side effects require a decrease in prednisone, tapering to 
dosages as low as 0.3 mg/kg/d gives less robust but 
significant improvement.

 Benefits and side effects of corticosteroid therapy need to be 
monitored.  Timed function tests, pulmonary function tests, 
and age at loss of independent ambulation are useful to 
assess benefits.  An offer of treatment with corticosteroids 
should include a balanced discussion of potential risks. 
(Level A) 



Side-Effects

 Potential side effects of corticosteroid therapy need to 
be assessed: (Level A) 
 Weight gain

 Cushingoid appearance

 Cataracts

 Short stature 

 Acne

 Excessive hair growth

 Gastrointestinal symptoms

 Behavioral changes

 If excessive weight gain occurs (>20% over estimated 
normal weight for height over a 12 month period), based 
on available data, it is recommended that the dosage of 
prednisone be decreased (to 0.5 mg/kg/d with a further 
decrease after 3-4 months to 0.3 mg/kg/d if excessive 
weight gain continues). (Level A) 



Evidence for Deflazacort

Deflazacort (0.9 mg/kg/d) can also be used for the 

treatment of DMD in countries in which it is available 

(Level A). Patients should be monitored for asymptomatic 

cataracts as well as weight gain during treatment with 

deflazacort. 



Continue to Research



Future Research

 Double blind, randomized, controlled studies are needed 
to compare daily treatment with prednisone to other 
treatment regimens, such as: 

a) higher dose alternate day treatment (5 mg/kg every 
other day) 

b) intermittent treatment (0.75 mg/kg/d for 10 days – stop 
for 10 days – repeat cycle)

c) high dose pulses on weekends (5mg/kg on Friday and 
Saturday) and 

d) deflazacort (0.9 mg/kg/d).

 The goal of these studies is to establish more clearly the 
optimal dose, optimal age to initiate treatment, and 
optimal dose schedule to improve function with the least 
possible side effects.





Take home messages



Duchenne

• X-linked

• deficiency of 
dystrophin

• No specific Medication

Corticoides
treatment

• Class 1, Level A

• Prednison and 
Deflazacort

• Side effects

Future 
Research

• Control Side effects

• New steroides



Thank you!


